SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 4 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 863.05597 MHz -53.24 dBm -40,24 dB 30,000 MHz 1,000 GHz 1.000 MHz 93092204 MHz -53,23 dem -40,23 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69773 GHz -40.14 dBm -27.14 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69808 GHz -40.53 dBm -27.53 d8
1.765 GHz 3,000 GHz 1.000 MHz 2,99733 GHz -52,53 dBm -39,53 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,00321 GHz -52,58 dBm -30,58 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.87593 GHz -47.76 dBm -34.76 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88243 GHz -47.73 dBm -34.73 dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68829 GHz -49.18 dBm -36.18 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.65029 GHz -49.28 dBm -36.28 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73040 GHz -45,17 dBm -32.17 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.71290 GHz -44.93 dBm -31.93 dB&
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Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 888.26337 MHz -53.17 dBm -40.17 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.12344 MHz -53.14 dBm -40.14 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -50.73 dBm -37.73dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -50.59 dBm -37.59 dB
1.765 GHz 3,000 GHz 1.000 MHz 2.96893 GHz -52,60 dBm -39,60 dB 1,765 GHz 3,000 GHz 1.000 MHz 2,08333 GHz -52,75 dBm -30,75 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.87393 GHz -47.33 dBm -34.33 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.86293 GHz -47.50 dBm -34.50 db
9.000 GHz 13.000 GHz 1.000 MHz 12.67879 GHz -49.17 dBm -36.17 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69779 GHz -49.27 dBm -36.27 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73373 GHz -45.27 dBm -32.27 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73123 GHz -45.09 dBm -32.00 d&
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Report No. : FG901409B

LTE Band 4 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 993.94053 MHz -53.04 dBm -40.04 dB 30,000 MHz 1,000 GHz 1.000 MHz 9682.30635 MHz -53.25 dBm -40.25 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.65715 GHz -53.91 dBm -40.91 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.64070 GHz -54.04 dBm -41.04 dg
1.765 GHz 3,000 GHz 1.000 MHz 1.76767 GHz -39,42 dBm -26,42 dB 1,765 GHz 2,000 GHz 1.000 MHz 1.76767 GHz -41,38 dBm -28.38 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.84543 GHz -47.68 dbm -34.65 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.67793 GHz -47.79 dBm -34.75 db
9.000 GHz 13.000 GHz 1.000 MHz 12.69679 GHz -49.13 dBm -36.13 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68429 GHz -49.14 dBm -36.14 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.75040 GHz -45.04 dBm -32.04 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.74206 GHz -45.36 dBm -32.36 dB
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Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 800.86707 MHz -53.24 dBm -40.24 dB 30,000 MHz 1,000 GHz 1.000 MHz 906.19940 MHz -53.23 dBm -40.23 dB
1.000 GHz 1.700 GHz 1.000 MHz 1.69353 GHz -41.95 dBm -28.95 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69353 GHz -40.06 dBm -27.06 dg
1.765 GHz 3,000 GHz 1.000 MHz 2.97346 GHz -52,62 dBm -39,62 dB 1,765 GHz 2,000 GHz 1.000 MHz 2.09527 GHz -52.46 dBm -39.46 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.87693 GHz -47.58 dBm -34.55 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.86743 GHz -47.51 dBm -34.51dB
9.000 GHz 13.000 GHz 1.000 MHz 12.68529 GHz -49,08 dBm -36.08 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.69529 GHz -49,32 dBm -36.32 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73373 GHz -45.20 dBm -32.20 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.75290 GHz -45.14 dBm -32.14 dB
hid bl
L L ) L JL J

Date: 68.DEC.2019 08:09.59

Date: 6 DEC 2019 08:10.53

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

Page Number 1 A121 of A303
Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 4 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Ref Level 0.00 dBm
SGL Count 100/100
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 949,34283 MHz -52,99 dBm -39.92 dB 30,000 MHz 1,000 GHz 1.000 MHz 915.40980 MHz -53.04 dBm -40.04 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -53.25 dBm -40.25 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69738 GHz -52,35 dBm -39.35 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.76891 GHz -52,38 dBm -39,38 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.76850 GHz -52,54 dBm -30,54 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85743 GHz -47.44 dBm -34.44 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.88143 GHz -47.58 dBm -34.58 db
9.000 GHz 13.000 GHz 1.000 MHz 11.69591 GHz -49.33 dBm -36.33 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.68879 GHz -48,95 dBm -35.95 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.70915 GHz -45.21 dBm -32.21 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.72623 GHz -45.19 dBm -32.19 dB&
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Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 95661418 MHz -52,83 dBm -39.83 dB 30,000 MHz 1,000 GHz 1.000 MHz 879.05287 MHz -53.34 dBm -40.34 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -53.71 dBm -40.71 dB 1.000 GHz 1,700 GHz 1.000 MHz 1.69983 GHz -53.80 dBm -40.80 dB
1.765 GHz 3,000 GHz 1.000 MHz 1.77179 GHz -43,44 dBm -30,44 dB 1,765 GHz 3,000 GHz 1.000 MHz 1.77220 GHz -43,55 dBm -30,55 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.84893 GHz -47.61 dBm -34.61 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.82543 GHz -47.65 dBm -34.65 db
9.000 GHz 13.000 GHz 1.000 MHz 12.67479 GHz -49.09 dBm -36.09 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.70829 GHz -49.24 dBm -36.24 dB
13.000 GHz 18.000 GHz 1.000 MHz 15.73623 GHz -45.32 dBm -32.32 dB 13.000 GHz 18,000 GHz 1.000 MHz 15.73206 GHz -45.06 dBm -32.06 di&
il il
{ N J v L L J wa

Date: 6.DEC.2019 08:19.26

Date: 6. DEC. 2019 08:20.21

Sporton

International (Kunshan) Inc.

TEL : +86-512-57900158
FAX: +86-512-57900958

FCCID:

2AN87CARBON

Page Number 1 A122 of A303
Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01




saronas. FCC RF Test Report

Report No. : FG901409B

Frequency Stability

Test Conditions LTE Band 4 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0021
40 Normal Voltage 0.0024
30 Normal Voltage 0.0018
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0008
0 Normal Voltage 0.0021

-10 Normal Voltage 0.0014 PASS
-20 Normal Voltage 0.0024
-30 Normal Voltage 0.0026
20 Maximum Voltage 0.0022
20 Normal Voltage 0.0034
20 Battery End Point 0.0006

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158

FAX: +86-512-57900958
FCC ID : 2AN87CARBON

Page Number

1 A123 of A303

Report Issued Date : Mar. 06, 2020
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s=amranas. FCC RF Test Report Report No. : FG901409B

LTE Band 7

Peak-to-Average Ratio

Mode LTE Band 7 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.42 4.52 5.13 591
Middle CH 3.57 4.52 5.04 5.88 PASS
Highest CH 3.51 4.70 4.75 5.91
Sporton International (Kunshan) Inc. Page Number 1 A124 of A303
TEL : +86-512-57900158 Report Issued Date : Mar. 06, 2020
FAX : +86-512-57900958 Report Version : Rev. 01
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LTE Band 7 / 20MHz / QPSK
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LTE Band 7 / 20MHz / 16QAM
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26dB Bandwidth

Mode
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 4.895 | 4965 | 9.77 9.71 |14.236|14.236| 20.1 20.1

Middle CH 4985 | 4925 | 9.79 9.79 |14.565|14.176 | 20.14 | 20.14

Highest CH 4915 | 4.825 | 9.89 9.73 |14.206 | 14.296 | 20.1 20.3

Sporton International (Kunshan) Inc. Page Number 1 A127 of A303
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LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- MI[1] 14.15 dbm)| P MI[1] 1252 dBm
20 11 2.53588900 GHz 20 ™ 2 7000 GHz
. N L P BT 26.00 dB » - . ndg o 26.00 dB
10 7 B u 4.985000000 MHZ, 10 = B | 4.925000000 MHZ|
ad Iﬂ Q factor | 508.7) oda Q factor ! 514.8
1) vz \
10 i 104 X
\
20 (‘ -20 A
\
Pt A AW \
8- e S dav=ty
-40 df
50 d -50 di
60 df 60 df
-70 -70
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 2,535889 GHz 14.15 dBm nd@ down 4.985 MHz M1 2.53537 GHz 12.52 dBm nd@ down 4,925 MHZ
T 1 2,532493 GHz -12.21 dam nd8 26.00 dB TL L 2,532552 GHz -13.57 dbm nd8 26,00 d8
T2 1 2,537478 GHz -11.61 d8m Q factor SOB.7 T2 1 2.537478 GHz -13.46 dBm Q factor 514.8
L U wa L JU

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 4 DEC.2018 11.27.56

Cate: 4.DEC.2019 11:28:16

J

Spectrum Spectrum
Ref Level 25.60 dém  Offset 560 db & RBW 100 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 100 kHz
o Att 30dE SWT 37.9ps @ VBW 300kHz Mode auto FFT o Att a0dE SWT  37.0us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
14.18 dBm) . MiL1] 14.07 dBm)
20d 2.56837900 GHz 20 T 2.56816900 GHz
N 26.00 dB ) ndg 26.00 dB
8 NPV, 5 o A PUPAN P,
wnd 7 4.915000000 MHz 0 ] - Bl et 4.825000000 MHZ
factor 522.5) factor 532.2
od = 0 da - =
T T
10 4 10 db 3
-20 / -20 I
/ / \
30,48 N__Lerd o .
3 o v e v =30 B s B e
40 d -40 db
-50 df -50 o
0 d &0 d
70 -70
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2,568379 GHz 14.18 dBm nd@ down 4.915 MHz ML 2566169 GHz 14.07 dgm nd@ down 4.625 MHz
T1 1 2. 565032 GHz -11.70 dém nds 26.00 d8 T1 1 2.565082 GHz -11.50 dém nds 26.00 da
T2 1 2.569948 GHz -11.78 dm Q factor 522.6 T2 1 2.569908 GHz -12.00 dém q factor 532.2
L it ] - L it -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

(=]

Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz

(=]

Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz

o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
- ™MI[1] 15.62 dbm)| P 1541 dBm
20 2.5066980 GHz| 20 2.5092360 GHz|
” e, D0 S, Ao VAN 26.00 dB)| . A 26.00 dB|
10 T Bu 9.770000000 MHz 10 7 9.710000000 MHZ]
. 1‘! Q factor \ 256.6 i Q factor ‘.S 258.9
10 df ¥ L 10 df L
/’ \ L
-20 1 y 20
Pl ) VAN . N A R
- 7 <36l W
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506698 GHz 15.62 dam nd8 down 9.7 MHz ML 2509236 GHz 15.41 dam nd8 down 9.71 Wz
T 1 2,500105 GHz -10.26 dBm nd8 26.00 dB TL L 2,500145 GHz -10.73 dbm n 26,00 d8
T2 1 2,509875 GHz -10.15 dém Q factor 256.6 T2 1 2.509855 GHz -10.94 dBm Q factor 258.4

L I ]

Date: 4 DEC.2018 11:43.07

L U ]

Date: 4 DEC. 2018 11:43:27

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 25.60 aBm  Offset 560 0B w RBW 300 knz Ref Level 25.80 dBm  OFfset 5.60 OB @ RBW 300 kHz
o Att 30de SWT 18.9ps @ VBW 1MHz  Mode Auto FFT o Att a0 db SWT  18.5ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P Miax (e 17x Max
B M1l 5.42 dBm B M1l 13.91 abm
20 2.5912440 GHz 0 a0l 2.5332420 GHz]
” M\ PR e 26.00 dB| " A e BB R 26.00 dB
o Bi \ 9.790000000 MHz 0 7 w ~ 9.790000000 MHZ]
od Q factor \ 258.5 . Q factor \ 258.8
T 1%} il S
1w0d -+ - 10 df -
i 1 7 T
20 ‘/ - 20 f
J ! ~ /
N e 1 R ha P N s ey -
-40d 40 d
50 d -50 di
60 d 60 d
70 70
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.531244 GHz 15.42 dam nd8 down 9.79 MHz ML 2.533242 GHz 13.91 dam nd8 down 9,79 WHz
T 1 2,530025 GHz -10.48 dém ndg 26.00 dB TL L 2.530045 GHz -12.08 dém ndg 26.00 dB
T2 1 2,539815 GHz -10.87 dem qQ factor 258.5 T2 1 2539835 GHz -11.71 dem qQ factor 258.9
L U J wa L JU J

Date: 4 DEC.2018 11.44.07

DCate: 4 DEC.2018 11:43:47

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 25.60 aBm  Offset 560 0B w RBW 300 knz Ref Level 25.80 dBm  OFfset 5.60 OB @ RBW 300 kHz
o Att 30dE SWT 16.9ps @ VBW 1MHz Mode auto FFT o Att a0dE SWT  18.9us @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MLl 15.24 dbm| B MLl
20d M 25680570 GHz 20 T 2.8
. . ~ -~ “\,—\‘N.‘Imm 26.00 dB - Pn A /-!‘\ N AN L VN AN ’\
10d ] Bw 9.890000000 MHZ 10 7 Bw \ 9.730000000 MHz
/ Q factor 259.7] ! Q factor \ 263.3
0d - 0 das .
/ { 1o
10 df ' 10 di f 2
/ \ i \
20 : 20 1 t
/
0 et - ./ \
& e e T VA e .
= A SV
40 df -40 db
-50 df -50 o
&0 d 60 o
0 70
CF 2.565 GHz 1001 pts Span 20.0 MHz GF 2.565 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2,568057 GHz 15.24 dgm N down 9.59 MHz ML 2.562303 GHz 14.43 dBm N down 9,73 Mz
T py 2,559985 GHz -10.32 dm nds 26.00 d8 T1 L 2560125 GHz -12.10 dem nds 26,00 d8
T2 1 2,569875 GHz -11.04 dm Q factor 259.7 T2 1 2.569855 GHz -11.50 dém Q factor 263

L 1 ) ]

Date: 4 DEC.2019 11.44.27

L I

DCate: 4.DEC. 2019 11:44:47

J
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

pectrum 2 um i
Ref Level 25.80 cbm  Offset G060 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5.00 ob w RBW 300 kHz
o At 0B SWT 25.3ps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k M [0 35k Max
B GLEY 14,91 abm| B GLEY 13.89 aBm
20 T 2.5081590 GHz 2 W 2.5 0 GHz
o a6 e r e P P e, 26.00 dB 0 a0 el oo 0 LA 26.00 de
B By \ 14.236000000 MHz 1 B v 14.236000000 MHz
ad "‘ Q factor % 176.2) oda f Q factor l\ 175.8
| |
T 1
10 d )L b 10 di ! ”\
| [ \
-20 -20 ! Y
\L ! \
-3 g — A S OB e ==l S ara
Fat AV ATV D v
-0 d 40 di
sod -sod
60 df 60 dl
70 70
CF 2.5075 GHz 1001 pts Span 30.0 MHz CF 2.5075 GHz 1001 pts Span 30,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.508159 GHz 14,31 dam nd8 down 14.236 MHz ML 5,503334 GHz 13.99 d8m nd8_down 14,236 MHz
TL f 2,500397 GHz -11.69 dam nd8 26.00 dB TL L 2,500397 GHz -12.24 dBm nd8 26.00 dB
T2 1 2.514633 GHz -11.26 dam q factor 176.2 T2 1 2.514633 GHz -12.21 dam q factor 175.8
L U J wa L JU

Date: 4 DEC.2018 11:59.57

Date: 4 DEC. 2018 11:59:37

J

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset G060 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5.00 ob w RBW 300 kHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT o Att 30dE SWT 253 s @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B M1l 14.64 aBm B M1l 13.01 dBm
20 i 2 320 GHz 20 T 2.5329920 GHZ]
. N N WLV AT T S 26.00 dB . P ndBA 26.00 dB
o J( Buy TN 14.565000000 MHz 0 7 )B}G v "“"l 14176000000 MHz
0a | Q factor ‘\ 173.9 i / Q factor l 178.7
i 2 ’f .
10 : 104 %
/ | ] [
-20 1 20 '\
/ \ ; W
ratfim — A\ ) =) 4
At e Py -qdsr LS AT
-0 d 40 d
50 d -50 di
60 d 60 d
70 70
CF 2.535 GHz 1001 pts Span 40,0 MHz GCF 2.535 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.537932 GHz 14,54 dam nd8 down 14.565 MHz ML 2532992 GHz 13.81 dam nd8 down 14,176 MHz
T 1 2,527747 GHz -10.99 dbm nd8 26.00 dB TL L 2,527927 GHz -12.32 dbm nd8 26,00 d8
T2 1 2.542313 GHz -11.84 dam qQ factor 172.9 T2 1 2.542103 GHz -12.87 dam qQ factor 178.7
L U J - L JU J L]

Date: 4 DEC.2018 120017

Cate: 4 DEC.2018 12.00:36

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

Date: 4. DEC.2018 120116

pectrum b pectrum o
Ref Level 25.60 aBm  Offset 560 0B w RBW 300 knz Ref Lavel 25.80 dBm  OFfset 5.60 OB = RBW 300 kHz
o Att 30de SWT 253ps @ VBW 1MHz  Mode Auto FFT o Att a0dE SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
MLl 50 dbm| B MLl 14.01 dbm
20d 2 160 GHz 20 T 2.5568960 GHz
N g PP oo 26.00 dB| ” L N 8 26.00 d8)
wnd B \\ 14.206000000 MHz 0 i v g B ™\ 14.206000000 MHz
Q factor 179.9 [ Q factor 178.9
od %I 0 e L
: : ! 8
i 1 7 T
20 i \ 20 o \
[ \ I L
\
A A Pa)
-3 dfw- = : A
o R 30 8o e P vy
40 df -40 db
sod sod
&0 d 60 o
0 70
CF 2.5625 GHz 1001 pts pan 80.0 MHz GF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2556208 GHz 13.90 dem N down 14.206 MAz ML 2.556805 GHz 14.01 dgm N down 14.296 MHz
T py 2,555367 GHz -12.02 dem nds 26.00 dB T1 L 2.555397 GHz -11.58 dem nds 26,00 d8
T2 1 2,569573 GHz ~11.34 dBm Q factor 179.9 T2 1 2.569593 GHz -12.01 dém Q factor 178.9
L it ] - L it ] -

Cate: 4.DEC.2019 12.00:56
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

(=]

[m]
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.79 dBm) . ™M1[1] 16.79 dBm)
20 d 2.5089210 GHz| 20 d ; 2.5078020 GHz|
e . - ' A ~ - '
. [ ndB 26.00 dB| » = EE— 26.00 dB)
10 Bwe 20.100000000 MHZ| 10 Bwe 20.100000000 MHZ]
odi Q factor 124.8] 0 da { Q factor 124.8]
+
10 104 f k'\
20 20
- = \)J ™
3D dB e — F35abm=
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre X-value 1 Y-value Function Function Result
ML f 2508921 GHz 17.79 dam nd8 down 20,1 MHz ML 2507802 GHz 16.79 dam nd8 down 20,1 MHZ
T 1 2,50001 GHz -8.33 dBm nd8 26.00 dB TL L 2.49993 GHz -9.48 dBm n 26.00 dB
T2 1 2,52011 GHz -7.98 dBm Q factor 124.8 T2 1 2.52003 GHz -8.72 dBm Q factor 124.8

L I

Date: 4 DEC.2018 1513.02

J

L U

DCate: 4 DEC.2018 15:12:42

J

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

Date: 4 DEC.2018 151322

DCate: 4 DEC.2018 15:13:42

ectrum pectrum &3
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- i MI[1] 17.26 dbm)| P W MI[1] 16.16 dBm
20 " ~ 2.5321630 GHz 20 [ 2.5316830 GHz
= AT L e 26.00 dB » S S Sl 26.00 dB
10 Bwe 20.140000000 MHz| 10 7 Bwe 20.140000000 MHZ|
o / Q factor 125.7 o [ Q factor 125.7
T
10 104 :
JJ‘
-20 — s 20 _ —
ol vy e e S
"0 em— NS — -30 di mess
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,532163 GHz 17.26 dBm nd@ down 20.14 MH2 M1 2.531683 GHz 16.16 dBm nd@ down 20,14 MHZ
T 1 2,52489 GHz -9.36 dBm nd8 26.00 dB TL L 2,52489 GHz -10.26 dBm nd8 26,00 d8
T2 1 2,54503 GHz -8.39 dBm Q factor 128.7 T2 1 2.54503 GHz -9.70 dBm Q factor 128.7
L it ] - L ) ]

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Date: 4 DEC.2018 15.14.22

DCate: 4.DEC.2019 15:14:02

Spectrum Spectrum
Ref Level 25.60 deém  Offset 580 db & RBW 1 MHz Ref Level 2580 dém  Offset 5.60 dB & RBW 1 MHz
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0de SWT  57us @ VBW 3IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
Mili1] 18.62 dbm) . Ml 16.72 dBm)
20d — e 2.5630770 GHz 20 . Y. ~ 2.5647150 GHZ]
N g i i " ndB Vo 26.00 dB| . T R T 26.00 dB)
10 d| 7 Bw 20.100000000 MHZ 10 7 Bw \ 20.300000000 MHZ
04 H‘ Q factor 127.5 o Q factor \ 126.3
bi i 15
10 1 10 db -
/ / \
o P I~ e iy {
e - L ~ - Ny
_3051\—/ . W
40 df -40 db
50 df 50 d
0 d &0 d
70 -70
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 2.563077 GHz 16.62 dBm nd@ down 20.1 MHz ML 2564715 GHz 16.72 dBm nd@ down 20,3 MHz
T1 1 2,54993 GHz -7.30 dBm nds 26.00 d8 T1 1 2.54989 GHz -9.23 dBm nds 26.00 da
T2 1 2,57003 GHz -7.80 dBm q factor 127.5 T2 1 2.57019 GHz -6.90 dBm q factor 126.3
L I ) - L I ) L
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s=amranas. FCC RF Test Report Report No. : FG901409B

Occupied Bandwidth

Mode LTE Band 7 : 99%0BW(MHz)
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK 16QAM

Lowest CH 451 4.50 9.07 9.03 | 13.43 | 13.40 | 18.34 | 18.18

Middle CH 451 4.50 9.09 8.99 | 13.46 | 13.43 | 18.38 | 18.38

Highest CH 4.48 4.49 9.05 9.01 | 13.40 | 13.46 | 18.26 | 18.38

Sporton International (Kunshan) Inc. Page Number 1 A132 of A303
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

(=]

L I ]

Date: 4 DEC.2018 11:26:27

pectrum um
Ref Level 25.80 cbm  Offset 560 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 100 kHz
o Att 30dE SWT 37.9ps @ VBW 300kHz Mode auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
B ™M1[1] 15.21 dBm) - ™M1[1] 12.05 dBm)
20 2.50438800 GHz 20 ML 2.50066200 GHz|
N PN . 4.505404505 MHz T P " AL 4.495504496 MHz
10 dB N A S o NOTERSE 1048 1 8 :
od L 0 ds L
f i | |
10 df / ‘\ 10 di LS
/ \ / \
-20 1 Y 20 f v
.y L L L e P A \ h
1! : — <30-der T
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.5025 GHz 1001 pts Span 10.0 MHz CF 2.5025 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504388 GHz 15.21 dam ML 2.500662 GHz 12.85 dam
T 1 2,5002423 GHz 9.61 dBm Oce Bw 4.505494505 MHz TL L 25002522 GHz 8.56 dBm Oce Bw 4.495504496 MHz
T2 1 25047478 GHz 10.42 dam T2 1 2.5047478 GHz 7.73 dam

U ]

DCate: 4 DEC. 2018 11:26:47

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

(=]

L I ]

Date: 4 DEC.2018 11.27.26

Spectrum pectrum
Ref Level 25.80 cbm  Offset 560 b = RBW 100 kHz RefLavel 25,60 dbm  OFfset 5,00 ob = RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT  37.0us @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
B ™M1[1] B2 dBm)| - ™M1[1] 13.18 dBm)
20 T D00 GHZ 20 L 2.53299200 GHz|
o By, 5404505 MHz T c By T2 5504496 MHz
L0 ol o | ] By 108 fl y - cc By
i \ ! \
o di T X 0 da T +
| \ / 4
10 104
! i / \
J \ [ Y
-20 20 :
/ | Ji |
J b o . . ~
7 BT e Sy v R T A
40 di
50 d -50 di
60 df 60 df
-70 -70
CF 2.535 GHz 1001 pts Span 10.0 MHz GCF 2.535 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,53525 GHz 13.82 dam ML 2.532992 GHz 13.18 dam
T 1 2,5327522 GHz 9.06 dBm Oce Bw 4.505494505 MHz TL L 2,5327423 GHz 9.20 dBm Oce Bw 4.495504496 MHz
T2 1 2,5372577 GHz 8.23 dam T2 1 2.5372378 GHz 8.54 dam

)i ] L.

Cate: 4 DEC.2018 11:27:06

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=]

(=]

L ) ]

Date: 4 DEC.2018 11.27.46

pectrum pectrum
Ref Level 25.60 dém  Offset 560 db & RBW 100 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 100 kHz
o Att 30de  SWT  37.0ps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  37.9ps @ YBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mi1] 13.96 dBm| . mi1] 9 dBm
20d 2.56647100 GHz, 20 T 56686100 GHz
P -
o £ . P PEGRMA, A To 4.475524476 MHz - Q5 By, NE 514486 MHZ]
108 Y Vi Y RN e £ 1048 £ L. =
/ | i 1
4 ! |
o i L 0 e 1 L
J \ / |
10 d 1 10 d 1
Y /
20 /,‘ \ 20 \
- \ o ", \
N A e N e S E AT
-40 di
-50 df -50 di
0 d &0 d
70 -70
CF 2.5675 GHz 1001 pts Span 10.0 MHz CF 2.5675 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2566471 GHz 13.95 dBm ML 2.566861 GHz 13.09 dém
TL 1 25652622 GHZ 7.80 dBm oce Bw 4. 475524476 MHz T1 1 2.5652622 GHzZ 7.04 dBm oce Bw 4. 485514486 MHZ
T2 1 25607378 GHz 7.57 dém T2 1 2.5607478 GHz 8.77 dbm

)il ) [

Cate: 4.DEC.2019 11:28:06
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

I ]

Date: 4 DEC.2018 11.42.57

pectrum 3 um 2
Ref Level 25.80 cbm  Offset 500 b = RBW 300 kHz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30de SWT  18.8us @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1] 15.17 dBm) - ™M1[1] 14.78 dBm)
20 2.5023230 GHz| 20 2.5030220 GHz|
L0 1L A A A e e B A 9.070920071 MHz 10 Y DY L Iy e 10 Iy 9.030969031 MHz
/ /
LE] - 0 ds F
I \ ]
| 1
10 -
/ \
20 ~ S |
P I “a va? Vol | i e
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 2.502323 GHz 15.17 dam ML 2.503022 GHz 14,78 dam
T 1 25004845 GHz 10.17 dBm Oce Bw 9.070925071 MHz TL L 2.5005045 GHz 8.14 dBm Oce Bw 9.030969031 MHz
T2 1 2.5095554 GHz 10.91 dam T2 1 25095355 GHz 8.08 dam

DCate: 4 DEC.2018 11:43:17

U ]

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset 500 b = RBW 300 kHz RefLavel 25,60 dbm  OFfset 5.00 ob = RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 189 us @ YBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
B M1[1] 15.64 dBm) - ™M1[1] 12 dBm)
20 ,\' 2 4990 GHz 20 XY 2.5 9630 GHz|
L0 A b SN e By A2 9.090900091 MHz 10 48 L Y e Ty 1z £.991008991 MHz]
f \ { \
/ \
o it 0 da { 4
T T T
{ \ f
\ \
10 ' | 104 1 t
20 ! \ 20 +
/‘J" \\ J/ 4
o ‘_ \ o — PP BVaN) [ L
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.535 GHz 1001 pts Span 20.0 MHz GCF 2.535 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536499 GHz 15.64 dam ML 2.531963 GHz 15.12 dam
T 1 2,5304446 GHz 9.67 dBm Oce Bw 9.090305051 MHz TL L 2,5304545 GHz 9.43 dBm Oce Bw £.991008991 MHz
T2 1 2,5395355 GHz 8.67 dam T2 1 25394755 GHz 8.28 dam

I ]

Date: 4 DEC.2018 11.43.57

DCate: 4 DEC. 2018 11:43:37

)i ] L.

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

pectrum pectrum o
Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz
o Att 30de  SWT 1B.Sps @ VBW 1MHz  Mode Auto FFT I Att 30de SWT 16.9pu: @ YBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
M1 . mi1] ! 16.43 dBm|
20d 2.5 20 2.5687360 GHz
10 B T e s e B,y 9.050949051 MHZ| 10 B T1 PR e 9.010989011 MHZ|
/ 1 i
od . 0 e :
/ | { |
/ | /
10 d 10 d
/ ! 7 \
J \ / \
20 ] y 20 v T
; i \ - S A -
vy i — - Sy . .
L™
40 df -40 di
-50 df -50 di
0 d &0 d
70 -70
CF 2.565 GHz 1001 pts Span 20.0 MHz CF 2.565 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,567557 GHz 15.53 dBm ML 2.568738 GHz 16.43 dBm
TL 1 25604645 GHz 9.87 dém Oce Bw 9.050945051 MHz TL 1 2.5604845 GHz 8.37 dBm oce Bw 9.010989011 MHZ
T2 1 2 5605155 GHz 9.73 dém T2 1 2.5604955 GHz 9.04 dBm

)

Date: 4 DEC.2019 11.44:17
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7

Lowest Channel / 15MHz / QPSK

Lowest Channel / 15MHz / 16QAM

L I ]

Date: 4 DEC.2018 11:59.47

pectrum 3 um 2
Ref Level 25.80 cbm  Offset G060 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5.00 ob w RBW 300 kHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT o Att 30de SWT  253ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B ™M1[1 14.20 dBm) - ™M1[1] 13.90 dBm)
20 2.504: 0 GHzZ| 20 M 2.5012660 GHz|
L. - A Ly 13.426575427 MHz T8 OccBR ]2 13.996603597 MHz
10 dB : NV WS ¢ 10 d8 W s a0 B,
[ , / \
0 di i 0ds; r
] \ ] 1
10d s 10 df / -
[ \ / |
-20 f v 20 7 \
a0 d Al 0. fam ! e A
T RS T :
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.5075 GHz 1001 pts Span 40,0 MHz CF 2.5075 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504533 GHz 14,20 dBm ML 2.501266 GHz 13.90 dam
T 1 25007867 GHz 9.34 dBm Oce Bw 13.426573427 MHz TL L 2.5008167 GHz 8.64 dBm Oce Bw 13.396603397 MHz
T2 1 2.5142133 GHz 7,94 dam T2 1 2.5142133 GHz 8.61 dam

L U

Date: 4 DEC. 2018 11:69:27

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

L I ]

Date: 4 DEC.2018 12:00.07

Spectrum 3 pectrum 2
Ref Level 25.80 cbm  Offset G060 b = RBW 300 khz RefLavel 25,60 dbm  OFfset 5.00 ob w RBW 300 kHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT o Att 30dE SWT 253 s @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
B 14.10 dBm) - ™M1[1] 13.08 dBm)
20 4280 GHz| 20 1T 2.5293060 GHz|
e . T2 13.456545457 MHz T1 X A R 13.426573427 MHz
10 d8 v Vs WA &l 10 de of
! \ /
od - 0 de
/ \\ |
10d £ Y 10d
| \ / 1
I | [ \
-20 o T -20 1 1
Py \ / bl
o | A e vy, oy
| 30 B e o oy =3, A
-0 d -40 di
-50d 50 d
60 df 60 df
-70 -70
CF 2,535 GHz 1001 pts Span 90.0 MHz CF 2.535 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.537428 GHz 14,10 dBm ML 2.529306 GHz 13.08 dam
TL 1 2,5282567 GHz 8.69 dBm Oce Bw 13.456543457 MHz TL L 2.5202268 GHz 8.79 dBm Oce Bw 13.426573427 MHZ
T2 1 2.5417133 GHz 8.64 dam T2 1 25416533 GHz 6.95 dam

L U

Date: 4 DEC. 2018 12.00:27

Highest Channel / 15MHz / QPSK

Highest Channel / 15MHz / 16QAM

L ) ]

Date: 4. DEC.2018 12.01.06

pectrum b pectrum o
Ref Level 25.80 dém  Offset 560 db & RBW 300 kHz Ref Level 2580 dém Offset 5.80 dé & RBW 300 kHz
o Att 30de SWT 25.3ps @ VBW  1MHz  Mode Auto FFT o Att 30de SWT 253 p: @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mi1] 73 dBm)| . mi1] 13.68 dBm|
20d 1 0 GHz, 20 AT 2.5598630 GHz
T - A “n T2 07 MH2| Tid aem b DcC By T2 13.456543457 MHz
008 Fn e nl oot 2 01 100 / N 0 :
I | T i
LE] 1 ods 1
f | | |
10 d \ 10 d -
[ \ / [
20 4 20 4
, 5 \
/ \ J
LR A . Y,
el Y S5 I
- e YA
40 df = -40 di
50 d -50 d
0 d &0 d
70 -70
CF 2.5625 GHz 1001 pts pan 30.0 MHz CF 2.5625 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,557645 GHz 13.73 dém ML 2.550863 GHz 13.68 dBm
TL 1 28557867 GHz 8.59 deém Oce Bw 13.396603397 MHz T1 1 2.5557867 GHzZ 8.48 dBm oce Bw 13.456543457 MHz
T2 1 25601833 GHz 8.92 dbm T2 1 2.5602433 GHz 8.42 dbm

L I
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

pectrum &3 um &3
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0 dE SWT 57z @ VBW IMHZ  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
- n 17.96 dbm)| P 17.13 dBm
20 - 2.5064840 GHz 20 - 2.5060040 GHZ]
"~ { 18.941650342 MHz | 18.181818182 MHz
10 d8 y 10 da
/ Y / \
od - - 0 de -
10 / | 104 / k'
7 L f \
-20 f ‘\ 20 4
~ o Y and ™ ~
T s R B e el N~
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2506484 GHz 17.96 dam ML 2505004 GHz 17.13 dam
T 1 25007692 GHz 11.19 dBm Oce Bw 18.341656342 MHz TL L 2,5008591 GHz 9.93 dam Oce Bw 18.181B16162 MHz
T2 1 2.5191109 GHz 10.01 dam T2 1 2.5190709 GHz 9.63 dam
L it ] - L ) ]
Date: 4 DEC 2018 1511252 Date: 4 DEC 2018 15:12:32
Spectrum &3 pectrum &3
Ref Level 25.80 cbm  Offset 500 0B = RBW 1 MHZ Reflavel 25,60 dbm  Offset G.00 ob = RBW 1 MHZ
o Att 30dE SWT  5.7ps @ VBW IMHz  Mode Auto FFT o Att a0 dE SWT 57z @ VBW IMHZ  Made Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
[l M1[1 17.75 dBm 11 M1[1
20 d X ! 3190 GHz| 20 d X, i
I - . . 3 . N — 5
. h 0 T T e 16981618382 MHZ o a0 LTS T e e T 2 18.3681618382 MHzZ|
: / \ ! / 3\
od |" “‘] 0ds .
10 f 10dl !; !
/ / \
20 f -20 T
—~) g P " A
P e i il Dl D
20 S ~30 di =
-0 d 40 d
50 d -50 di
60 df 60 df
-70 -70
CF 2.535 GHz 1001 pts Span 40.0 MHz GCF 2.535 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.536319 GHz 17.75 dam ML 2.509765 GHz 18.32 dam
T 1 2,5258092 GHz 10.83 dBm Oce Bw 18.361616362 MHz TL L 2,5257692 GHz 10.01 dBm Oce Bw 18.361616362 MHz
T2 1 25441908 GHz 10.47 dam T2 1 2.5441508 GHz 9.74 dbm

I

Date: 4 DEC.2018 151312

DCate: 4 DEC.2018 15:13:32

)i L.

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

pectrum o pectrum o
Ref Level 25.60 deém  Offset 580 db & RBW 1 MHz Ref Level 2580 dém  Offset 5.60 dB & RBW 1 MHz
o Att 30de SWT  5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0dé SWT 57 s @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
m 17.05 dm| . o mi1] 16.71 dBm|
20d N 2.5526870 GHZ| 20 T x 2.5611190 GHz
E S 18.261738262 MH| [ e et i R T R 18.381618382 MHZ|
10 d8 i 10 dbs 'y
/ { \
0 des i “
JI 1\
20 ; t
~ =Ny
A~ s aan il e (. )
] B —=
40 d -40 di
50 d -50 d
0 d &0 d
70 -70
CF 2.56 GHz 1001 pts Span 40.0 MHz CF 2.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2,552687 GHz 17.05 dém ML 2.561119 GHz 16.71 dBm
T1 1 2,5508492 GHz 10.88 dBm oce Bw 18.261738262 MHz T1 1 2.5507293 GHz 10.26 dBm oce Bw 18.381618382 MHz
T2 1 25691109 GHz 10.21 dBm T2 1 2.5601109 GHz 9.62 dbm

)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 11:29:25

= s um v
Ref Level 25.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 25.80 dém  Offset 5.80 dg Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS ,;géEb?ﬁFf‘JMEk"FC, PABS
20 uPll-‘r‘lb-! EPURIOUS INE_ABS PABS ﬂ EF‘\P 'p”"“f[l‘ IS_LINE_ABS PAES
10 dBm J f iodem ] l
0 dém J \ 0 dem J |
-10 dam ' " -10 dBm l, ‘
- 20 dBm }
SPURIOUS_LINE_ABS_ ' l } \ |
-30 dam / \I =30 dem j \
-40 dBm o, ﬂ 4B i \ o
-50 dgm W‘* d [ S0 Y
60 dem 50 dBm
70 dBm 70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2:475 GHZ 2494 GHz 1,000 MH2 249371 GHz -50.60 dém -25.60 dB 2,565 GHz 2.570 GHz 100.000 kHz 256570 GHz 19.59 dbm -10.01 dB
2,494 GHz 24596 GHz 1.000 MHz 2.49597 GHz -46.81 dém -33.81 d8 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -20.18 dBm -10.18 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49849 GHz -37.71 dém -27.71 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57193 GHz -37.98 dBm -27.98 dB
2,499 GHz 2.500 GHz 100,000 kHz 2.,50000 GHz -19.24 dém -9.24 dB 5575 CH= 2 576 GHe 1,000 MHz 2.67508 GHz 5063 dBm 3763 de
2,500 GHz 2.505 GHz 100,000 kHz 2,50034 GHz 20.25 dem -9.75 d& > 576 GHz 5 585 GHz 1,000 Mz 5 57608 GHe o141 cbm 2641 db,
.
I 1 i

Date: 4 DEC 2018 11:37:28

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4 DEC 2019 11:3252

ﬂ%’ Spectrum v
Ref Level 25.60 dBm  Offset .80 db Mode Auto Sweep RefLevel 25.80 d&m  Offset 5.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS _;g‘;ElllNiFJ:‘AMCk-“F‘(_ PABS
20 uPll-‘r‘lb-! SPURIOUS INE_ABS PABS ine _SPURIOUS_LINE_ABS PASES
10 dem 10 dém
0 dBm | dBm \
-10 dBm l‘ |—10 dem l
0 Ho x Y
SPURIOUS_LINE ABS_ J 20 dem \ |
—
30 dem e -30 dBm
40 dBm Pl 40 dBm P,
o e
50 dem 50 dBm
50 dBm 60 dem
70 dBm 70 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  auimit | Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2494 GHz 1.000 MHz 2,49300 GHz -34.12 dém -5.12 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56563 GHz 5.83 dBm -24.17 dB
2.494 GHz 24596 GHz 1.000 MHz 2.49597 GHz -31.27 dém -18.27 dé 2.570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -26.51 dBm -16.51 dB
2.496 GHz 2.499 GHz 1.000 MHz 249890 GHz -26.70 dém -16.70 d& 2.571 GHz 2.575 GHz 1.000 MHz 2.57128 GHz -29.58 dBm -10.58 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -25.78 dém -15.78 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57568 GHz 35.07 dbm 2,07 dB
2,500 GHz 2.505 GHz 100,000 kHz 2,50270 GHz £.47 dém -23.53 dB 5.576 GHz 2.505 GHz 1.000 MHz 2.57715 iz 3501 dBm 1001 B
.
Il we j ( b
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 /5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 11:30:33

spectrum x| spectrum 7
Ref Level 25.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 25.80 dem  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHIECHBIEKABS _ PABS
20 b ‘ ‘ 20 0P 3 3 -
ine PURIOUS INE_ABS PABS p ine p”R[ﬁ IS_LINE_ABS PAES
10 dém | 10 dBm ‘ 1
/HI o
-10 dam l "l -10 dBm { \
o -20 dBm
SPURIOUS_LINE_ABS_ } l J l |
-30 dam -30 dem
40 dBm g / \h n n 0 dBm L’l ||J \ -
L \Y
50 dem £
" N
40 dem _sh ¥
70 dBm 70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2494 GHz 1,000 MH2 249374 GHz -50.78 dém -25.78 dB 2,565 GHz 2.570 GHz 100.000 kHz 256966 GHz 15.09 dbm -10.51 dB
2,494 GHz 24596 GHz 1.000 MHz 2.49597 GHz -45.56 dem -32.56 d& 2,570 GHz 2.571 GHz 100.000 kHz 2,57000 GHz -21.38 dBm -11.38 dB
2496 GHz 2.499 GHz 1.000 MHz 249896 GHz -37.44 dém -27.44 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57148 GHz -37.99 dem -27.99 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -21.01 dém -11.01 dB 5575 CH= 2 576 GHe 1,000 MHz 2.67503 GHz 50 79 dBm 3770 de
2,500 GHz 2.505 GHz 100,000 kHz 2,50033 GHz 19.13 dBm -10.87 dB > 576 GHz 5 585 GHz 1,000 Mz 557611 GHe 5159 chm 2659 db,
I ) e | w

Date: 4 DEC 2018 11:36:18

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 25.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 2580 dém Offset 5.80 dB

Mode Auto Sweep

Date: 4 DEC 2019 11:31:43

@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS _;SJEHKWJ:‘AMEK-‘F‘(_ PAES
20 UP[IT‘H SPURIOUS INE_ABS PABS FIP. SPURIOUS _LINE_ABS PASES
10 dem 10 dém
0 dBm Jr ) dBm ‘I
-10 dBm ‘ 10 dem 1|
o g ¥ \
SPURIOUS_LINE ABS_ 20 dém 1
e | —
E Y -30 dBm
30 dem — —
40 dBm ] 40 dBm A
50 dem . 50 dBm
50 dBm 60 dem
70 dBm 70 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.565 ahiz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz 2494 GHz 1.000 MHz 2.49370 GHz -34.76 d8m -5.76 dB 2.565 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 5.07 dBm -24.93 dB
2.494 GHz 24596 GHz 1.000 MHz 2.49599 GHz -31.62 dém -18.62 di 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -29.77 dBm -19.77 dB
2496 GHz 2,499 GHz 1.000 MHz 249888 GHz -26.01 dém -16.01 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -28.16 dBm -18.16 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -23.22 dém -19.22 dB 5 £75 GH= 3 576 GH= 1,000 Mz 2.57502 GHz ~33.70 B 2079 dB
2,500 GHz 2.505 GHz 100,000 kHz 2.50434 GHz 5,38 dém -24.62 dB 5.576 GHz 2.505 GHz 1.000 MHz 2 57804 iz 3545 dBm 1045 B
.
I J1 £
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SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 11:45:55

spectrum x| spectrum 7
Ref Level 25.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 25.80 dem  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHIECHBIEKABS _ PABS
20 dpp=—F - - 20 dpmo—; - :
ine PURIOUS INE_ABS PABS ﬂ ine PURIOUS_LINE AﬁA PASS
10 dem 10.dBm H
0 dem JJ ‘\ 0 dem ’ \
-10 dem ! \ -10 dBm ¥ l
a0 Aa 20 dBm |
SPURIOUS_LINE_ABS_ I' \ l‘ | 1
-30 dem 4 -30 dem 1
A ] iy / )\
-40 dem h‘ ” “ 0 dBm A\'
. .- " . i .
50 dem - S dem
-0 dem 50!
70 dem 70 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
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2.496 GHz 2.499 GHz 1.000 MHz 249637 GHz -38.95 dém -28.95 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.67365 GHz -39.39 dem -29.39 d&
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -27.85 dBm -17.85 dB 5575 CH= 2580 GHz 1,000 MHz 3 e7E07 oHe 4990 dBm ~36.90 db
2.500 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 20,06 dém -9.94 dB 5 580 GHz 5 555 Chs 1,000 Mz 3 eHic CHe 53.12 dbm 2617 B
i ) e N w

Date: 4 DEC 2018 11:53:58

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4. DEC 2019 11:49:21

] um mv:
Ref Level 25.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 2580 dém  Offset 5.80 d Mode Auto Swasp
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 df—F - - 20 dpme—F -
ine PURIOUS_) INE_ABS PABS ine PURIOUS_LINE_ABS PASES
10 dBm 10dBm
0 dBm ‘ e } e et \
-10 dam J l 10 dem \
on 4o y
SPURIOUS_LINE ABS_ ] 20 dem i ‘
-30 dem _L‘j] -30 dBm '\
-40 dam -40 dBm
.I’r
-50 dBm -50 dBm: %M
M-'ﬁ"m
-60 dem -60 dBm
70 dbm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz || start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  atimit | Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2476 GHz £.490 GHz 1.000 MHz 240058 GHz =38,45 dbm -i3.45 db 2,560 GHz 2.570 GHz 100.000 kHz 2.56900 GHz 2.92 dBm -27.08 db
2.480 GHz 2.495 GHz 1.000 MHz 249596 GHz -31.15 dBm -16.15 dB 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -27.73 dBm -17.73d8
2496 GHz 2,499 GHz 1.000 MHz 249891 GHz -28.59 dém -18.59 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87111 GHz -30.46 dem -20.45 d&
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -27.62 dBm -17.62 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57845 GHz 33,75 dbm 2075 dB
2500 GHz 2.510 GHz 100,000 kHz 2.50542 GHz 3.34 dBm -26.66 dB 5580 GHz 2.505 GHz 1.000 MHz 5. S844 CH2 39 .57 dBm 1487 B
Y
i it "

Date: 4.DEC.2019 11:50:31

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

: A139 of A303
: Mar. 06, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 11:47-04

spectrum x| spectrum 7
Ref Level 25.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 25.80 dem  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHIECHBIEKABS _ PABS
20 dpp=—F - - 20 dpmo—; = s
ine PURIOUS INE_ABS PABS ﬂ ine PURIOUS_LINE Anh PASS
10 dem i 10.dBm “
0 dem /J |\ 0 dem } ‘
-10 dem ’ 1 -10 dBm r T
on da _ ! 20 dBm !
SPURIOUS_LINE_ABS_ J l [ ! 1
-30 dem fl ,h -30 dem J J‘
-40 dBm S |r‘ 0 dBm {
N oy | 3 J .l
50 dem ] JLL J Sp dem bl
-60 dem o [ Tkt - H-TFew
70 dem i 70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppower Abs Atimit__| Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2490 GHz 1.000 MH2 249048 GHz -53.13 dém -28.13 dB 2,560 GHz 2.570 GHz 100.000 kHz 256544 GHz 16.51 dbm -11.49 dB
2.450 GHz 24596 GHz 1.000 MHz 2.49599 GHz -39.67 dém -26.57 di 2,570 GHz 2.571 GHz 200.000 kHz 2,57000 GHz -28.16 dBm -18.16 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49644 GHz -38.67 dem -28.87 dB 2.571 GHz 2.575 GHz 1.000 MHz 2.57372 GHz -39.59 dBm -20.59 dB
2.489 GHz 2.500 GHz 200,000 kHz 2.49959 GHz -27.52 dBm -17.52 dB 5575 CH= 2580 GHz 1,000 MHz > e7854 oHe 49 41 dBm 3641 b
2.500 GHz 2.510 GHz 100,000 kHz 2.50059 GHz 19.27 dBm -10.73 dB 5 580 GHz 5 555 Chs 1,000 Mz 3 eH012 CHe ~53.05 cbm 2605 b
I ) e | w

Date: 4 DEC 2018 11:52:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 25.80 dBm
SGL Count 100/100

Offset 5.80 dB Mode Auto Sweep

Ref Level 2580 dém Offset 5.80 dB
SGL Count 100/100

Mode Auto Sweep

Date: 4. DEC 2019 11:48.13

@1 AvgPwr (@1 avgPwr
Limit ¢heck PAES | SPURIRHECHBEKARS PAES
20 dpp=—F - - 20 dpme—F -
ine PURIOUS_) INE_ABS PABS ine PURIOUS_LINE_ABS PASES
10 dBm 10 dBm
0 dem { \ e it
10 dam } l 10 dBm
on 4o y
SPURIOUS_LINE ABS_ ] k 20 dem ‘
20 dBm prensis_|_{ 30 dBm
-40 dem [ -40 dBm ..
—
-50 dem Wi -50 dem NM""-
e
———
-60 dem -60 dBm
70 dBm -70 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz || Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.490 GHz 1.000 MHz 249013 GHz 37,21 dbm -i2.21 dB 2,560 GHz 2.570 GHz 100.000 kHz 2.56938 GHz 2.35 dBm -27.65 db
2.450 GHz 2.495 GHz 1.000 MHz 2.49591 GHz -20.82 dém -16.83 d 2.570 GHz 2.571 GHz 200.000 kHz 2.57005 GHz -32.69 dBm -22.69 db
2496 GHz 2,499 GHz 1.000 MHz 249875 GHz -27.94 dém -17.94 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87122 GHz -29.87 dem -19.87 d8
2.499 GHz 2.500 GHz 200,000 kHz 2.49996 GHz -31.81 dBm -21.61 dB 5 £75 GH= 3 580 GH2 1,000 Mz 2.57502 GHz 33,10 dBm 20,10 dB
2.500 GHz 2.510 GHz 100,000 kHz 2.50889 GHz 2.35 dBm -27.65 dB 5580 GHz 2.505 GHz 1.000 MHz 5. SA0E3 GHe 3916 dBm 14 19
Y
I it w

Date: 4.DEC.2019 11:51:40

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

Page Number : A140 of A303
Report Issued Date : Mar. 06, 2020
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Ref Level 25.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2530 dem
SGL Count 100/100

offset 5.50 d& Mode Auto Sweep

Date: 4 DEC 2019 14:45:27

@1 AvaPwr @1 dvgpur
Limit ¢heck paES {E"“U‘E!P“?M‘E‘Jidﬁk“‘, paBS

20 BiNe _fruRTOUS | INE_ABS PABS r\ Pife _§purioUs_LiNE_ABS ﬂ PASS

10 dem h 10 dBm [

0 dém ll 0 dem : '\

-10 dam T / \ -10 dBm ,J ,\

a0 da ‘ f ] -20 dBm / |

SPURIOUS_LINE_ABS_ J H \ ! i} l

30 d8m ] ﬁ 30 dem ] I

-40 dBm /\ IN\ ﬁ ﬂ'\ Jnl -4p dBm + /,,\

-50 dBm - .I W U“ i} M, W'rl F dBm v ‘ Mo

o

-60 dem - #aéqhs;,'\w

70 dBm 70 dBm

Start 2.475 GHz 10005 pts Stop 2.515 GHz Start 2.555 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2490 GHz 1,000 MH2 248777 GHz -52.51 dém -27.51.d8 2,555 GHz 2.570 GHz 100.000 kHz 256519 GHz 19.89 dBm -10.11 dB
2.450 GHz 24596 GHz 1.000 MHz 2.49417 GHz -39.49 dém -26.49 d 2,570 GHz 2.571 GHz 300.000 kHz 2,57000 GHz -27.14 dBm -17.14 dB
2496 GHz 2.499 GHz 1.000 MHz 249884 GHz -39.46 dém -29.46 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57112 GHz -40.29 dem -30.29 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49998 GHz -26.20 dém -16.20 dB 5575 CH= 2 285 GHz 1,000 MHz 267564 GHz 40 13 dBm 713 de
2,500 GHz 2.515 GHz 100,000 kHz 2,50088 GHz 19.59 dBm -10.41 dB 5 EBE GHz 5 565 GHz 1,000 Mz 5 5857 GHe ~53.26 dhm 3659 db,

i ] L il ]

Date: 4 DEC 2018 14:53:31

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4 DEC 2019 14:45.54

] um mv:
Ref Level 25.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 2580 dém  Offset 5.80 d Mode Auto Swasp
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
Limit ¢heck PABS _;g;Eh?iiﬂ:‘AiUEk-“F‘(_ paBs
20 UP[IT‘H SPURIOUS INE_ABS PABS FIP. SPURIOUS _LINE_ABS PABS
10 dem 10 dém
dBm 0 e -
D [ | \
-10 dBm . f } 10 dem
e | L |
SPURIOUS_LINE_ABS_ ] J{ l\ 0 dem \ ]
-30 dem f ,ﬂan dem \\!--...M
-40 dBm o 40 dBm .
el
50 dem 50 dBm
—— Mo~
50 dBm 60 dem
70 dBm 70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.490 GHz 1.000 MHz 249024 GHz 34,85 dbm -9.85 db 2,555 GHz 2.570 GHz 100.000 kHz 2.56499 GHz 1.37 dém -28.63 db
2.490 GHz 24596 GHz 1.000 MHz 2.49584 GHz -32.82 dém -19.82 di 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -28.93 dBm -18.93 d8
2.496 GHz 2.499 GHz 1.000 MHz 249888 GHz -30.77 dém -20.77 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57112 GHz -31.65 dBm -21.65 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,49997 GHz -28.83 dém -18.83 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57513 GHz -36.02 dBm 5302 0B
2,500 GHz 2.515 GHz 100,000 kHz 2,51006 GHz 1,48 dBm -28.52 dB 5.585 GHz 2.505 GH2 1.000 MHz 5. SA506 GHz —41.75 dBm 16.75 B
.
I J1 £

Date: 4.DEC.2019 14:50.08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

1 Al141 of A303
: Mar. 06, 2020
: Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 25.80 dBm  Offset 5.80 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 2530 dém  Offset 5.80 dg
SGL Count 100/100

Mode Auto Sweep

Date: 4 DEC 2019 14:46:36

Date: 4 DEC 2018 145221

@1 AvgPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHIECHBIEKABS _ PABS
20 UP[IT‘H EPURIOUS INE_ABS PABS ql =0 UPE;“P sPURIOUS_LINE_ABS, ﬂ PABS
10 dBm | 10 dbm {
0 dem JH 0 dem ’ ﬂ
-10 dem T H !\. -10 dBm j \
. \ o o \
SPURIOUS_LINE_ABS_ | J ]‘\ f L. [
-30 dam l l -30 dem i ‘
-40 dem \n‘ ]nl 4p dem ‘ﬂ Ii
. ! St N ol PO | T
i A ]! WL bl
60 dem RS I3 TR
70 dem 70 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||l start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2490 GHz 1,000 MH2 248756 GHz -52.10 dém -27.10 dB 2,555 GHz 2.570 GHz 100.000 kHz 256516 GHz 19.40 dbm -10.60 dB
2.450 GHz 24596 GHz 1.000 MHz 2.49408 GHz -40.29 dém -27.29 d& 2,570 GHz 2.571 GHz 300.000 kHz 2,57000 GHz -26.63 dBm -16.63 dB
2496 GHz 2.499 GHz 1.000 MHz 249900 GHz -39.66 dém -29.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57103 GHz -40.66 dBm -30.66 dB
2.489 GHz 2.500 GHz 300,000 kHz 2.49998 GHz -25.28 dBm -15.25 dB 5575 CH= 2 585 GHz 1,000 MHz 3 e7537 oHe 40 64 dBm o764 db
2.500 GHz 2.515 GHz 100,000 kHz 2.50084 GHz 18.94 dBm -11.06 d& 5 EBE GHz 5 555 Chs 1,000 Mz 3 eHeo0 CHe ~53.56 chm ~36.56 b
I ) e | w

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 4 DEC 2019 14:47.45

Date: 4.DEC.2019 14:51:12

] um mv:
Ref Level 25.80 dBm  Offset 5.80 dB Mode Auto Sweep Ref Level 2580 dém  Offset 5.80 d Mode Auto Swasp
5GL Count 100/100 SGL Count 100,100
@1 AvoPwr @1 avgpwr
Limit ¢heck PAES _;g;Elll?iWE‘AiUEk-“F‘(_ paBs
20 UP[IT‘H SPURIOUS_) INE_ABS PABS ine _SPURIOUS_LINE_ABS PABS
10 dBm 10 dBm
0 dm = | ||| e W
10 dam , [ ﬂ -10 dem
e | Jigul |
SPURIOUS_LINE ABS_ ] J i 0 dem L I
A
-30 dam 30 dBm
\ Pl
e o' \
-40 dom: ,,--v"""u 40 dBm i
-50 dBm /M -50 dBm
i
-60 dam -60 dBm
70 dBm 70 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |[| Start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2476 GHz £.490 GHz 1.000 MHz 2.49036 GH2 =35,59 dbm -10.59 dB 2,555 GHz 2.570 GHz 100.000 kHz 2.56578 GHz 0.92 dém -29.08 db
2.480 GHz 2.495 GHz 1.000 MHz 249580 GHz -31.67 dm -18.67 db 2.570 GHz 2.571 GHz 300.000 kHz 2.57000 GHz -32.89 dBm -22.99 dB
2496 GHz 2,499 GHz 1.000 MHz 249867 GHz -30.27 dém -20.27 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.87117 GHz -31.23 dBm -21.23 dB
2.499 GHz 2.500 GHz 300,000 kHz 2.49997 GHz -32.48 dBm -22.48 dB 5 £75 GH= 3 58E GH2 1,000 Mz 2.57504 GHz ~33.65 dBm 5065 dB
2.500 GHz 2.515 GHz 100,000 kHz 2.50866 GHz 0.38 dBm -20.62 dB 5.585 GHz 2.505 GH2 1.000 MHz 5. SR80 GH2 41,19 dBm 1617 B
Y
I it w

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : 2AN87CARBON

Page Number
Report Issued Date
Report Version

1 Al142 of A303
: Mar. 06, 2020
: Rev. 01




SPORTON LAB.

FCC RF Test Report

Report No. : FG901409B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 4 DEC 2019 15:15:31

spectrum x| spectrum 7
Ref Level 25.80 dbm  Offset 5.80 dB Mode Auto Sweep RefLevel 25.80 dem  Offset 5.50 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 dvgPwr
Limit ¢heck PABS | SPURIAHIECHBIEKABS _ PABS
20 b ‘ ‘ 20 0P 3 3 .
ine PURIOUS INE_ABS PABS 'I ine PURIOUS_LINE_ABS PAS!
10 dBm | 10 dbm H
0 dem /H\ 0 dem ‘
-10 dem -10 dBm ff 3
on da I \ -20 dBm 1 |
SPURIOUS_LINE_ABS_ ] ‘f ) ‘& l
-30 dam l .l n -30 dem !\
-40 dem /\ Nl L‘“ ){H ” -4 dBm .
-50 dBm w ! r ]L - c{ dBm M /’\
VAN / :
\ AT - \ \ .
-60 dBm e g D\“ﬂ"'\v‘ e
70 dem 70 dem
Start 2.475 GHz 10005 pts Stop 2.52 GHz Start 2.55 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2:475 GHZ 2490 GHz 1.000 MH2 248978 GHz -50.55 dém -25.55 dB 2.550 GHz 2.570 GHz 100.000 kHz 256891 GHz 20.13 dbm -9.87 d&
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2,499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -31.55 dém -21.55 dB 5 £75 GH= 5,500 GH2 1.000 M2 2.57525 GHz 34.54 dBm 2154 0B
2,500 GHz 2.520 GHz 100,000 kHz 2,51006 GHz -0.47 dBm -30.47 dB 5.500 GHz 2.505 GHz 1.000 MHz 5.£9001 GHz 48 .54 dBm o194 B
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SPORTON LAB.
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Report No. : FG901409B

Conducted Spurious Emission

LTE Band 7 / 5MHz
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Ref Level 0.00 dem  Offset 5.80 d& Mode Auto Sweep Ref Level 0.00 dem Offset 5.80 d& Mode Auto Sweep
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 939.16292 MHz -53.31 dBm -28.31 dB 30,000 MHz 1,000 GHz 1.000 MHz 956.61419 MHz -53.23 dBm -28.23 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -53.41 dBm -28.41 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.13128 GHz -53.62 dBm -28.62 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.35955 GHz -50,68 dBm -25.68 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.29471 GHz -50.57 dBm -25.67 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.52606 GHz -48.88 dbm -23.88 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.97005 GHz -48.80 dBm -23.80 db
10.000 GHz 18.000 GHz 1.000 MHz 17.80526 GHz -48,57 dBm -23.57 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60027 GHz -48.66 dBm -23.66 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.20323 GHz -48.07 dBm -23.07 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.26823 GHz -23.17 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 969.21789 MHz -53.10 dBm -28.10 dB 30,000 MHz 1,000 GHz 1.000 MHz 943,52574 MHz -53.18 dBm -28.18 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.08014 GHz -53.85 dBm -28.85 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.13028 GHz -53.79 dBm -28.79 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.24680 GHz -50,79 dBm -25.79 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.39101 GHz -50.79 dBm -25.79 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.88056 GHz -48.74 dbm -23.74 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98655 GHz -48.92 dBm -23.92 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60027 GHz -48.82 dBm -23.82 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.60377 GHz -48,52 dBm -23.52 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.20173 GHz -47.87 dBm -22.87 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.26723 GHz -23.09 d&
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LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Dater 4 DEC.2019 11:41:54
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 992.48626 MHz -53.08 dBm -28.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 928.98301 MHz -53.13 dBm -28.13 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.26980 GHz -53.90 dBm -28.90 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.11390 GHz -53.79 dBm -28.79 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.33720 GHz -50,82 dBm -25.82 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32278 GHz -50.54 dBm -25.64 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.82657 GHz -48.85 dBm -23.85 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.88706 GHz -48.86 dBm -23.86 db
10.000 GHz 18.000 GHz 1.000 MHz 17.60377 GHz -48.54 dBm -23.54 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.89826 GHz -48.76 dBm -23.76 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.26723 GHz -47.99 dBm -22,99 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.29673 GHz -48.11 dBm -23.11 dB
{ 1 J L] ( )| J L]

Date: 4 DEC 2019 11:42:47

LTE Band

7/ 10MHz
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 960.57701 MHz -53.42 dBm -28.42 dB 30,000 MHz 1,000 GHz 1.000 MHz 916.37931 MHz -53.13 dBm -28.13 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -53.54 dBm -28.54 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48926 GHz -53.34 dBm -28.34 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.37391 GHz -50,87 dBm -25.87 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.32375 GHz -50.76 dBm -25.76 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.96305 GHz -48.48 dbm -23.45 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.91756 GHz -48.88 dBm -23.88 db
10.000 GHz 18,000 GHz 1.000 MHz 17.80776 GHz -48,61 dBm -23.61 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.90276 GHz -48.24 dBm -23.24 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.28923 GHz -47.95 dBm -22.95 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.26873 GHz -48.14 dBm -23.14 db
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